
2022

CONGRESO  
YWP SPAIN

V A L E N C I A



De los textos: sus autores
De los dibujos y gráficos: sus autores

EDITA

IWA.
The International Water Association

AEAS.
Asociación Española de Abastecimientos 
de Agua y Saneamiento

ISBN

978-84-09-53229-2

DEPÓSITO LEGAL

M-25884-2023



     3

Congreso YWP SPAIN, 2022. Valencia

Committees 

Organizing Committee

Jose Antonio Palomero González (Co-Chair) Global Omnium
Stéphanie Aparicio Antón (Co-Chair) Universidad de Valencia/Global Omnium
Eratsi Rangel Gutiérrez Canal de Isabel II
Marina Jiménez Galindo Aqualia
Sara Sánchez López Universidad Politécnica de Valencia
Paula Sánchez Almendros iAgua
Sonia Guerra Rodriguez Universidad Politécnica de Madrid
[...]
and usually absent in July and August, and, hence, during the dry season the hydric balance is clearly negative. This 
Salamanca province has 3 river basins (Figure 1), two belonging to the Duero river (Tormes and Águeda river basins) 
and one river basin belonging to Tajo river (Alagón river basin). The Tormes river basin is not contemplated because 
it has been previously studied in depth by the authors (García-Prieto et al., 2012).

The 22 parameters were measured at 33 sampling points (Figure 1: red points). They were selected to evaluate the 
evolution of the quality of water of the Agueda and Huebra rivers (Agueda river basin) and Alagón river (Alagón river 
basin) upstream and downstream of municipal wastewater discharges (Figure 1: black points) to consider the 
influence of these discharges on water quality. The study has been carried out during the years 2015 and 2017. 
Furthermore, within the years studied, 2 seasonal periods have been investigated, the first study period corresponds 
to the 2014-2015 hydrological year, been considered as a wet hydrological year. The second period corresponding to 
the year 2017 (hydrological years 2016-2017 and 2017-2018) registered a rainfall much lower than normal, having 
been considered as very dry period.

Figure 1

barraquete
Nuevo sello



Influence factors on spatial and seasonal distribution of phytoplankton in small rivers of Central     81

Congreso YWP SPAIN, 2022. Valencia

RESULTS

The importance of ecological variables, mainly phytoplankton, the correlations between phytoplankton and the 
physicochemical and environmental variables on which it depends were analysed as environmental indices 
(phytoplankton-temperature), trophic indices (phytoplankton-total nitrogen correlation and phytoplankton-phosphate 
correlation), saprobic indices (phytoplankton- dissolved oxygen and phytoplankton-organic matter correlation), as 
well as biotic indices (phytoplankton-bacteria correlation) (Figure 2). The observed correlations seem to corroborate 
that phytoplankton species respond to both environmental and physicochemical changes in the rivers studied, 
depending mainly on the seasonal period and therefore environmental and hydrological variables (flow and 
temperature) predominate over the rest of the variables.

Figure 2

Multivariate cluster analysis revealed that physico-chemical variables are generally grouped by the level of pollution 
along the studied river stretches, while ecological variables do not follow this pattern, which seems to indicate that 
ecological variables depend more on other factors than physico- chemical water parameters, such as 
hydromorphological conditions of the river (width, flow) and environmental conditions (Figure 3).

barraquete
Nuevo sello



Influence factors on spatial and seasonal distribution of phytoplankton in small rivers of Central     82

Congreso YWP SPAIN, 2022. Valencia

Figure 3

The study carried out with the multivariate Biplot methodology, which allows the relationships between variables and 
sampling points to be represented in a single graph, has revealed results common to the three rivers studied in the 
relationships of the different variables with regard to the four taxonomic classes of algae studied.

REFERENCES

Béchet Q., Shilton A., Guieysse B. (2013). Modeling the effects of light and temperature on algae growth: State of the art 
and critical assessment for productivity prediction during outdoor cultivation. Biotechnology Advances 31 (8), 1648-
1663 https://doi.org/10.1016/j.biotechadv.2013.08.014.

Brett, M.T, Goldman, C. R. (1996). A meta-analysis of the freshwater trophic cascade. Proceedings of the National Academy 
of Sciences USA 93: 7723-7726. https://doi.org/10.1073/pnas.93.15.7723.

Briner, S., Elkin, C., Huber, R. (2013). Evaluating the relative impact of climate and economic changes on forest and 
agricultural ecosystem services in mountain regions. Journal Environmental Management. 129, 414-422. https://doi.
org/10.1016/j.jenvman.2013.07.018.

Conley, D. J., Paerl, H. W., Howarth, R. W., Boesch, D. F., Seitzinger, S. P., Havens, K. E., Lancelot, C., Likens, G. E. (2009). 
Controlling eutrophication: nitrogen and phosphorus. Science 323, 1014-1015. 10.1126/science.1167755.

barraquete
Nuevo sello



Influence factors on spatial and seasonal distribution of phytoplankton in small rivers of Central     83

Congreso YWP SPAIN, 2022. Valencia

Feio, M. J. et al. (2014). Least disturbed condition for European Mediterranean rivers. Science Total Environmental 476- 
477, 745-756. https://doi.org/10.1016/j.scitotenv.2013.05.056.

García-Prieto, J C.; Cachaza, J. M., Pérez-Galende, P., García Roig, M. (2012). Impact of drought on the ecological and 
chemical status of surface water and on the content of arsenic and fluoride pollutants of groundwater in the province 
of Salamanca (Western Spain) Chemistry and Ecology 28(6),1-16 https://doi.org/10.1080/02757540.2012.686608.

Hallegraeff, G. M. (1993). A review of harmful algae blooms and their apparent global increase. Phycologia 32: 79-99. 
https://doi.org/10.2216/i0031-8884-32-2-79.1.

Hutchinson, G. E. (1961). The paradox of the plankton. The American Naturalist 95: 137-145 https://doi.org/10.1086/282171.

Reynolds, C. S. (2002). Ecological pattern and ecosystem theory. Ecological Modelling, 158(3), 181-200. https://doi.
org/10.1016/S0304-3800(02)00230-2.

Sand-Jensen, K, Borum, J. (1991). Interactions among phytoplankton, periphyton, and macrophytes in temperate 
freshwaters and estuaries. Aquatic Botany 41,137-75 https://doi.org/10.1016/0304-3770(91)90042-4.

Vis, C., Hudon, C. Carignan, R. and Gagnon, P. (2007). Spatial Analysis of Production by Macrophytes, Phytoplankton and 
Epiphyton in a Large River System under Different Water-Level Conditions. Ecosystems 10, 293-310 https://doi.
org/10.1007/s10021-007-9021-3.

Wetzel, R. G. (2001). Limnology. Lake and River Ecosystems. Third Edition. Academic Press, USA. 1006 p.

barraquete
Nuevo sello



Tseung Kwan O seawater desalination plant project a new sustainable approach for water supply for Hong Kong    84

Tseung Kwan O seawater desalination plant project a new 
sustainable approach for water supply for Hong Kong

Lucía Esteban Lorente1, Jose Andres Bidaurrázaga1

1  Engineering department, Acciona Agua, Bilbao, Spain, e-mail: lesteban@acciona.com joseandres.
bidaurrazaga.marijuan@acciona.com;

Keywords: Desalination, Hong Kong, Reverse Osmosis, Sustainable construction

INTRODUCTION

Access to fresh water is being affected by climate change worldwide, and Hong Kong is of no exception as the 
territory does not have natural lakes, large rivers or underground water reserve. Only about 20% to 30% of fresh water 
supply (FWS) in Hong Kong comes from yield collected in local catchments with the remaining from raw water 
imported from Dongjiang, Guangdong Province, China. The Hong Kong, the Water Supplies Department (WSD) 
promulgated the Total Water Management Strategy (the Strategy) in 2008 and planned a seawater desalination plant 
at Tseung Kwan O to diversify and build resilience for fresh water supply.

The TKO Desalination Plant is planned to be developed in two stages. Located at TKO Area 137, adjacent to the Clear 
Water Bay Country Park, the first stage of the desalination plant will provide 135,000 m3 per day of fresh water, and 
with the provision to be expanded to an ultimate capacity up to 270,000 m3 per day.

DESIGN AND CONSTRUCTION OF THE PLANT

Intake and outfall

A submerged open intake system has been selected with the objective to obtain the best seawater quality possible 
and to minimize potential environmental impacts. The outfall structure includes a submerged pipe and diffusers. 
The diffusers are designed to limit the increase of salinity by 10% maximum to minimize the impact to marine 
ecologies and fisheries.

Pre-treatment

The seawater is screened using travelling band screens and coagulated with ferric chloride before reaching the 
ActiDAFF©, which is the selected pretreatment system of the plant. It is a combined dissolved air flotation and 
filtration (DAFF) unit. The flotation section is located on top of the filtration, reducing the footprint of the Plant, and 
will be operated only when needed during the occurrence of algae blooms. The filtration section is a multimedia 
gravity filter with sand and anthracite.

Reverse Osmosis

Congreso YWP SPAIN, 2022. Valencia

barraquete
Nuevo sello



Tseung Kwan O seawater desalination plant project a new sustainable approach for water supply for Hong Kong    85

The seawater salinity variation from 40,300 mg/L to 29,700 mg/L presents a big challenge in the design of the plant. 
To overcome it, the design has adopted variable speed drives (VSDs) for the filtered water pumps and a pressure 
center configuration, with fixed speed for the high pressure (HP) pumps. This configuration will provide the required 
pressure in the RO without loss of efficiency at lower salinities.

The RO system is composed of two-pass RO racks. The first pass RO has 8 racks and the second pass composes of 
4 racks with two stages. Energy recovery will be accomplished by pressure exchangers in the first pass and an 
energy recovery turbine in the second pass that will generate electricity using the residual pressure of the second 
pass reject.

Post-treatment & Disinfection

Permeate water from the RO will be re-mineralised by dosing lime and carbon dioxide. The product water will comply 
with the Hong Kong Drinking Water Standards (HKDWS) and the contract requirements, as indicated below in Table 1.

Table 1. Drinking Water Quality.

Parameter Target

pH 8.2 – 8.8

Total Dissolved Solids (TDS) ≤ 250 mg/L

Total Alkalinity as CaCO3 ≥ 40 mg/L

Boron* ≤ 1 mg/

Bromide ≤ 0.2 mg/L

Hardness as CaCO3 ≥ 40 mg/L

Langelier Saturation Index (LSI) ≥ 0

Turbidity ≤ 1 NTU

* This parameter is included in HKDWS with a standard of ≤ 2.4 mg/L

The disinfection will be done by the on-demand production of chlorine gas by the On Site Chlorine generation (OSCG) 
for disinfection plant. The chlorine gas will immediately be dosed directly into the product water. This will mitigate 
the many safety risks associated with conventional liquefied chlorine storage facilities for chlorine gas dosing.

Sludge management

The process backwash water, the lime saturator sludge and the sludge generated in the dissolved air flotation are 
treated to produce dewatered sludge for disposal to offsite landfill. The backwash water is first thickened in a gravity 
thickener. The thickened sludge is combined with the sludge from the flotation process and sent to the filter press, 
designed to achieve 30% solids content.

SUSTAINABLE CONSTRUCTION

Reducing the impact on the environment is one of the main goals and it is aimed not only by means of efficient 
design for operation but also through Design for Manufacture and Assembly (DfMA). It is fostered by the Construction 
2.0 policy advocated by the Hong Kong Special Administrative Region (HKSAR) Government This is a concept that 
changes from a construction centric mindset to a manufacturing centric mindset. It is a method of construction 

Congreso YWP SPAIN, 2022. Valencia

barraquete
Nuevo sello



Tseung Kwan O seawater desalination plant project a new sustainable approach for water supply for Hong Kong    86

which considers construction being designed for manufacturing off-site in a controlled environment, with a high 
degree of quality control, before being assembled on-site with much less work required.

This approach reduces the waste and debris generation during the construction stage and the vehicle movements 
transporting materials to site. Some of the DfMA works are:

• RO racks and ERD skids.

• Chemical dosing skids and tanks.

• On-Site Chlorine Generation (OSCG) skids.

• Lime silos and saturators.

• Plant buildings’ facade and precast external wall panels.

• Open channels segments.

Productivity is enhanced combining different DfMA elements from different disciplines. As an example, the off-site- 
manufacturing for precast external wall panels was done simultaneously with the RO racks off-site manufacturing 
during the construction of the superstructure works of the RO building. The target was to move and installed into 
position the RO racks (see Figure 1) once the RO building structure was completed, at this same time, installation of 
wall panels can also be started.

The wall panels installation and RO racks installation/assembly works overlap in time, the overall construction 
period is shortened by about 3 months.

Figure 1. Pre-assembled RO racks delivery to site

RENEWABLE ENERGY

1.800 photovoltaic (PV) panels will be installed on the rooftops taking advantage of the area available (See Figure 2). 
They will be able to generate more than 800 kW of power, equivalent to 16% of the total energy consumption for 
building services of the Plant. The excess electricity generated by solar panels (at off-peak hours) will be fed back to 
the electricity grid connection.

Congreso YWP SPAIN, 2022. Valencia

barraquete
Nuevo sello



Tseung Kwan O seawater desalination plant project a new sustainable approach for water supply for Hong Kong    87

Figure 2. Illustration of TKO Desalination Plant rooftop solar panels.

CONCLUSIONS

Currently the First Stage of TKO Desalination Plant is at the construction stage and poised for commissioning in 
2023 overcoming the local site constraints and the challeges derivated from the COVID pandemic, and the worldwide 
current transportation challenges. The plant is designed to produce 135,000 m3 of product water per day complying 
with the water quality standards specified by WSD and focused on energy efficiency, environmentally friendly 
operation, and sustainable construction through the DfMA adoption. This increases productivity, requiring less time 
for completion and less manpower, and provides safer and healthier working environment.

The plant follows the objective of the WSD’s Strategy 2019 and provides an alternative source of fresh water supply 
not susceptible to climate change effects and extreme weather events.

REFERENCES

Black & Veatch (July 2015). Environmental Impact Assessment Report under Agreement No. CE 21/2012 (WS) Desalination 
Plant at Tseung Kwan O – Feasibility Study.

Black & Veatch (2016). Executive Summary under Agreement No. CE 21/2012 (WS) Desalination Plant at Tseung 
Kwan O – Feasibility Study.

WSD (Water Supplies Department) (2019). Total Water Management Strategy 2019, Hong Kong.

Congreso YWP SPAIN, 2022. Valencia

barraquete
Nuevo sello



Technical and Economic Assesment of Slaked Lime-assisted Coagulation-Floculation for Color and Organic Matter Removal from Textile Industrial Wastewater...    88

Technical and Economic Assesment of Slaked  
Lime-assisted Coagulation-Floculation for Color  

and Organic Matter Removal from Textile Industrial 
Wastewater Contaminated with Acid Black 194 Dye

Jesús David Quintero1*, Miguel-Ángel Gómez García1, Izabela Dobrosz-Gómez2

Laboratorio de Materiales & Procesos Reactivos (LM&PR). Grupo de Investigación en Procesos 
Reactivos Intensificados y Materiales Avanzados –PRISMA

1  Departamento de Ingeniería Química, Universidad Nacional de Colombia, Sede Manizales, Colombia
2  Departamento de Física y Química, Universidad Nacional de Colombia, Sede Manizales, Colombia
* Corresponding author: jdquinteroa@unal.edu.co

Keywords: Coagulation-Floculation; Slaked lime; Acid black 194 dye; Textile wastewater.

INTRODUCTION

The development of a nation must balance environmental and economic (industrial) aspects. In fact, from the 
equilibrium between these two features it is possible to provide quality of life to its inhabitants. Colombia, on the one 
hand, has an important water supply of ca. 2130 m3/s. However, its responsible use should be encouraged (IDEAM, 
2018). On the other hand, its textile industry represents ca. 5% of its national gross domestic product (DANE, 2021). 